
PANELS  AND  RACK SUPPORT

AM15 SERIES DISHWASHERS REPLACEMENT PARTS

F-43094 Rev. S (August 2018) - 50 -



PANELS  AND  RACK SUPPORT

ILLUS.
PL-57406

PART NO. NAME OF PART AMT.

1 00-893843 Kit - Splash Panel (AM15 & AM15VL)........................................................................................1
2 00-893119-00002 Kit - Splash Panel (AM15T, AM15F, AM15VLT, & AM15VLF)...................................................1
3 00-936710 Shield - Splash...........................................................................................................................1
4 NS-047-82 Stop Nut 1/4-20 Hex (SST)........................................................................................................4
5 SC-059-29 Cap Screw 1/4-20 x 1/2 Hex Socket Hd. (SST).........................................................................2
6 SC-041-10 Cap Screw 5/16-18 x 5/8 Hex Hd. (SST)...................................................................................5
7 00-893798 Rack - Stop Assy........................................................................................................................1
8 00-936234 Panel - Splash (RH) (AM15T, AM15F, AM15VLT, & AM15VLF)...............................................1
9 NS-015-01 Nut 1/4-20 Hex (SST).................................................................................................................1

10 WL-006-17 Lockwasher 1/4 Helical (SST)....................................................................................................1
11 00-119254-00002 Retainer - Cap............................................................................................................................1
12 00-119244 Cap & Stud Assy........................................................................................................................1
13 00-893790-00001 Wireform Assy............................................................................................................................1
14 SC-041-50 Cap Screw 1/4-20 x 1/2 Hex Hd. (SST).....................................................................................2
15 WL-006-17 Lockwasher 1/4 Helical (SST)....................................................................................................2
16 00-893042 Panel - Cover (Right Side).........................................................................................................1
17 00-918097 Kit - Foam Installation..............................................................................................................AR
18 SC-125-15 Mach. Screw 1/4-20 x 1/2 Phil. Truss Hd...................................................................................2
19 WL-006-17 Lockwasher 1/4 Helical (SST)....................................................................................................2
20 00-893041 Panel - Cover (Front)..................................................................................................................1
21 00-526454-00002 Foam Tape..............................................................................................................................AR
22 00-893069 Baffle - Steam.............................................................................................................................1
23 NS-036-19 Stop Nut 5/16-18 Hex (SST)......................................................................................................2
24 00-893021 Seal - Extrusion.......................................................................................................................AR
25 00-893775 Deflector.....................................................................................................................................1
26 00-526454-00002 Foam Tape..............................................................................................................................AR
27 WL-006-17 Lockwasher 1/4 Helical (SST)....................................................................................................2
28 SC-041-50 Cap Screw 1/4-20 x 1/2 Hex Hd. (SST).....................................................................................2
29 00-893018 Panel - Cover (Left Side)............................................................................................................1
30 NS-047-82 Stop Nut 1/4-20 Hex (SST)........................................................................................................2
31 SC-059-29 Cap Screw 1/4-20 x 1/2 Hex Socket Hd. (SST).........................................................................4
32 WS-017-06 Washer (SST).............................................................................................................................4
33 00-893122-00002 Foot - Flanged (Without Holes)..................................................................................................4
34 00-893122-00001 Foot - Flanged (With Holes).......................................................................................................4
35 00-893122-00003 Foot - Standard..........................................................................................................................4
36 00-975316 Leg - Extension (3 In.) (AM15SCB)............................................................................................4
37 00-438131-061-2 Label - Warning (California).......................................................................................................1
38 NS-036-19 Stop Nut 5/16-18 Hex (SST)......................................................................................................5
39 00-067500-00031 O-Ring........................................................................................................................................1
40 00-975356 Table - Fold Down (AM15SCB)..................................................................................................1
41 00-975357 Latch - Folding Table (AM15SCB).............................................................................................1
42 ML-130188-0000Z Kit - Panel - Front Door Opening (AM15 & AM15VL) (Pass thru Machines)..............................1

AM15 SERIES DISHWASHERS REPLACEMENT PARTS

- 51 - F-43094 Rev. S (August 2018)


